. - ATTENTION
PLEASE READ THE INSTRUCTIONS COMPLETELY BEFORE BEGINNING  aprnpe pEciNNING THE INSTALLATION OF YOUR NEW GRILL,

G ENSURE THAT THE KIT YOU HAVE RECEIVED MATCHES YOUR

I- ARRANGE THE LOUVER BARS AND SURROUND PIECES ON A FLAT SURFACE TRUCK MODEL @o o e
THE PART NUMBERS FOR THE SURRGUND ARE ETCHED ON THE FARTS
AND SHOULD BE ARRANGED AS FOLLOWS: CL7223021-U0S 1§ THE BOTIOM, DRILL THE LOWER INNER HOLES

CLT222021-U06 15 THE TOP, CLAZZ3001 -U02 |5 THE CENTRAL LOUVERS SUPFORT,
CL7Z23021-001 15 THE LOUVERS 5TYLE BARS AND CLTZZ3020-U04 15 CRIVER AND
PASSENGER SIDE. YO SHOULD ALSCy HAVE OME CL7 2230211003,

2 REMOVE THE FACTORY INNER GRILL SCREEN AND THE LOGO HOOD PULL.
THE SCREEN WiLL BE REINSTALLED LATER.

3 TAKE THE -L0% PART, PEEL THE P FILM AWAY FROM THE HOLES AND AWAY
FROM THE TOF CENTER AREA. SEE SURFACE PREPARATION TO STICK 3M TAPE
INSTRUCTHONS.

4- THE -U0é PART LOWER CORMER HOLES MUST LIMED UP WITH FACTORY HOLES.
DRILL THE LOWER INNER HOLES AT 257147 Daa,

5 TARE THE CL7ZZ30020-U04 AND CL7223021-U03 PARTS PEEL THE PV FiLM COMPLETELY,
INETALL THE CL7Z23020-U04 BEHIMND THE ALUMINIUM HOOD FRAME PART, USE | 1/47LG
CARRIAGE BOLT AT EACH UPPER CORMER THEN INSERT CLF223027-U03 USING
FLAT WASHERS AND HEX. NUT @ 1/4", USE 3/4°LG CARRIAGE BOLTS. FLAT WASHERS
LOCK WASHERS AND HEX, MUTS @ 1447, IN THE LCAWER INNER HOALES OF THE CLFZZ3020-U04
PART & THE ALUMINELM HOOD FRAME PART, DO HOT THGHIEN,

& TARE THE CL72ZI021-U05 PART, PEEL THE PVC FILM AWAY FROM THE HOLES, INSTALL T
M FRONT OF THE HOOD LOWER FRAME PART, CORNER HOLES OF CL7Z23020-U0,

HOOD FRAME AND CLTZZ021-UDS MUST BE ALIMED. USED IN THE CORNER HOLES AND
CLFZEIXN-U04 SIDE HOLES 1 1JarLG CARRIAGE BOLTS, FLAT WASHER, HEX. NUT 1/,
LOCK WASHER & HEX, NUT 1747, DD NOTTIGHTEN.

7= TARE THE CL72230021-U02 PEEL THE PVC COWMPLETELY. SLIDE THE BUTTOM BETWEEN THE
CL7ZE3021-105 AND THE HOOD FRAME, USE 304G CARRIAGE BOLTS. FLAT WASHERS,
LOCE WASHERS AND HEX, MUTS @ 1 /& IN THE 4TH REMAIMING HOLES, TIGHTEM ALL
INSTALLED BOLTS TILL MOW,

B TARE THE LOUVER STYLE BARS {CLT2ZZ3021-U01), PEEL THE PVC FILM AWAY FROM ENDS
AND CENTER BOLT HOLES. BEGIN BY THE UPPER LOUVER STYLE BAR. INSERT CARRIAGE BOLTS
#10-3201/ZTLG TROUGH THE FLAT WASHER @ 174" AND INSERT THOSE PARTS I THE UPPER
LEG OF THE CLFZZ30720-Li04 PART THEM IMSERT THE FLAT WASHER AND LOCK MUTS #10-32
FULLY THGHTEM ALL BOLTS.

F- TAKE THE LOUVER STYLE BARS {CL7223021-001), PEEL THE PVIC FILM AWAY FROM ENDS
AND CEMTER BOLT HOLES. INSTALL THE REMARNING LOUVER STYLE BARS FROM IC# 10
BOTHDM, USE CARRIAGE BOLTS # 10-32X1 /770G, FLAT WASHER AND LOCK NUTS #10-32
FULLY TIGHTEN ALL BOLTS AFTER EACH LOUVER INSTALLATION. NOTE: THE BOTTOM LOUVER
STYLE BAR MUST BE TRFHTEN FROM THE INSIDE OF THE HOOD.

10- TAKE THE PREVIOUSLY REMOVED GRILL. TAKE OFF THE VERTICAL BARS AND DISCARD THEM,

RETAIN THE SCREEM AND ITS SLUPPORT .
F1+ TAKE THE SCREEM SUPPORT AND REDRILL THE THREADED HOLES AT @5/14° 31257,
12 INSTALL THE SCREEN FROM THE INSIDE OF THE ROOD, SCREEN HOLES MUST BE ALINED
WiTH THE 1 1/4°0G CARRIAGE BOLTS.

9
(19
(®)
Q

13- INSTALL THE SCREEM SUPPLORT PLACE THE REDRILLED HOLES FROM THE TOF ARD ALINED

WITH THE 1 1/€LG CARRIAGE BOLTS, FINALY INSERT LOCK WASHERS AND HEX, HUTS @1/4, TR Ux ACCESSOR‘ES
FULLY TIGHTEM ALL BOALTS

IME
”ENEND FA _%?Eﬂ i F :}:i":?'r?ﬂ% TR G{IT: FROMNT GRILL W/14 LOUWVER STYLE BARS
] KN PAEEAR A 13 E KENWORTH W200
1o AP DATE _?_EV DARE
} zg BaAWN §Y PW 24-1 12008 F‘I—”
1 i AL e WESHTL LS [ samion




